








beyond the critical velocity the particles become more widely separated
and travel in an unhindered manner. During the bed expansion the
particles trapped during the filtration process are freed from the media
particles by the shearing action of the wash water or the abrasive
action of the contact with other rising bed particles. The waste solids
and wash water are then treated for reuse in the plant with appropriate
sludge handling. Kawamura (1976) stated that the use of polymers as
primary coagulants or coagulant aids reduces sludge volume and improves
subsequent sludge dewatering.

The rate of backwash is media size and distribution dependent.
The ultimate goal in backwashing is sufficient media bed expansion such
that trapped waste solids are freed from the media while using the
smallest volume of wash water possible. One operating parameter for
backwash that was typical of the literature reviewed was the cleaning of
the filter surface by surface wash or air scour prior to commencing
backwash.

Air scour was found to be necessary for the prevention of mudball
formation and algal growth in the Ontario direct filtration plant
(Hutchison 1976). The Committee Report (1980) further states that
cleaning the filter by air-scour prior to backwashing has been success-
ful in reducing the volume of wash water required.

A recent development in backwashing has been the introduction of
an appropriate polymer in the clear water used for backwashing. Accord-
ing to Yapijakis's (1982) study, by adding a polymer to the backwash
water it was possible to simultaneously condition the filter bed, reduce
the initial turbidity breakthrough duration and peak, and improve the
settling ability and consequent sludge thickening of the backwash
solids. This procedure provides both economic and operational advantages
in the direct filtration process compared with adding polymers separate-
ly for each purpose.

Advantages and Disadvantages

The principal attraction of direct filtration is the potential
capital savings of up to 30 percent (Culp 1977 and Tate et al. 1977)

of the cost of conventional treatment systems. Similar savings are
realized in the operation and maintenance of direct filtration facili-
ties, The savings in capital cost result from elimination of the

sedimentation basins the sludge-collection equipment which cuts down not
only on construction costs but also the land required for the treatment
plant. When applicable some direct filtrationm facilities incur even
greater capital savings by eliminating the flocculation process.

Operation and maintenance costs are reduced because there is
less equipment to maintain and chemical requirements are less. In
direct filtration a filterable floc is desired rather than a settleable
floc. To achieve this type of floc less alum is required. Culp (1977)

20



reports that the costs for polymer may be greater than in conventional
plants, but these higher costs are more than offset by the lower costs
for coagulants with savings of 10 to 30 percent. The decrease in
chemical coagulant dosages further results in decreased sludge produc-
tion and maintenance.

Westerhoff et al. (1980) reported that the direct filtration
process can consistently produce high quality filtered water with
significant annual operating cost advantages of about $50,000 for the
present (1980) plant production, not including the savings incurred in
less sludge treatment and disposal costs. The City of Springfield,
Massachusetts, experienced a 43 percent savings with construction of its
60 mgd direct filtration addition opposed to expanding its conventional
treatment plant facility (Willis 1972). After two years of operation of
the Bella Vista Water District direct filtration facility in North
Central California, Chapman and Genoit (1980) report "low operation and
maintenance costs, in addition to the low capital cost, have made the
system (direct f£filtration) cost-efficient, with minimum labor, power,
chemical and required maintenance expenditures." The Direct Filtration
Pilot Plant studies for Croton, New York, proved to be well worthwhile
by indicating a potential savings of $14 million, the difference between
the construction cost of direct filtration and optimized conventional
treatment (Fulton 1980). [Logsdon et. al. (1980) present an excellent
analysis method for the comparison of costs and capabilities of direct
filtration and conventional treatment based on varying construction
costs and operation and maintenance costs,

The limitation to direct filtrationm is the ability to handle
high concentrations of suspended solids. Direct filtration may not be
applicable for raw waters with high turbidities (>200 TU), color greater
than 100 units, or plankton exceeding 2000 ASU/ml. Another disadvantage
of direct filtration is shorter filter runs compared to conventional
systems. Culp (1977) reports the cost consequence of this is not
significant, but that more operator vigilance is required, increasing
the chance of operation error. Wash water requirement in direct filtra-
tion plants is another disadvantage. Requirements may be as high as 6
percent if not greater compared to the average 2 percent required for
conventional treatment of similar raw water, However, Culp (1977)
reports that this difference is not significant in the overall treatment
plant operating costs.

The overall potential of economy, both in capital outlay and
operating costs, make direct filtration attractive. This is especial-
ly true for communities whose water supplies were potable with little or
no treatment other than disinfection but must now furthur treat to
comply with the 1 NTU limit of the EPA National Interim Primary Drinking
Water Regulation. By using direct filtration, communities can meet the
more stringent turbidity limit at a cost substantially less than that
of a conventional treatment system. Direct filtration can also make an
important contribution to drinking water safety in developing countries
with limited financial resources.

21



COMPARISON OF TREATED EFFLUENTS

In order to analyze the quality of the product water of an on
line direct filtration facility, the effluents of an operating conven-
tional treatment facility and an operating direct filtration plant
treating comparable waters were compared through statistical testing for
significant differences. The Little Cottonwood Metropolitan Water
(LCMW) Treatment Plant (conventional treatment) and the Utah Valley
Water Purification Plant (UVWPP) (direct filtration) were the two
treatment plants chosen for comparison. The Little Cottonwood Treatment
Plant receives approximately 65%Z of its source water from Deer Creek
Reservoir whereas the Utah Valley Water plant treats only Deer Creek
Reservoir water.

Little Cottonwood Metropolitan Water Treatment Plant

The Little Cottonwood Metropolitan plamt is a conventional water
treatment plant located at the base of Little Cottonwood Canyon in Salt
Lake County. This 102 mgd plant is a major supplier of water to Salt
Lake City and County. The plant receives water from two sources, Little
Cottonwood Creek and Deer Creek Reservoir. Deer Creek Reservoir supplies
about 65 7% of the water treated annually with the largest withdrawals

occurring in the winter, summer, and fall seasons. The water from Deer
Creek Reservoir 1is delivered via a 32 mile long reinforced concrete
aqueduct., The raw water from Deer Creek is normally treated at the

reservoir outlet with 0.5 mg/l chlorine to control bacterial growth
during transport.

The Little Cottonwood water treatment plant employs the conventional

treatment processes shown schematically on Figure 7. Potassium perman-—
ganate (KMnOg) is added at the raw water intake for taste and odor
control and aeration basins are used prior to the rapid mix. Alum is

the primary coagulant, added prior to rapid mix with silica ds the
coagulant aid most generally used at the plant. Lime is also added at
varying dosages for pH control.

Minor amounts of chlorine are added at the rapid mix to control algal
and bacterial growth during treatment, and post chlorination 1is used
prior to filtration to maintain a residual. During the period of this
research, the filters consisted of 24 inches of sand supported by
gravel.

Utah Valley Water Purification Plant

The Utah Valley Water Treatment Plant is a 42 mgd direct filtration
facility located at the mouth of Provo Canyon in Orem, Utah. This plant

22



This plant serves the urban areas of Central Utah by treating water from
Deer Creek Reservoir. The water travels from the Reservoir in the same
aqueduct supplying the Little Cottonwood Treatment Plant. The water
travels 10.1 miles to the Utah Valley Plant, where water is withdrawn to
the UVWPP facility, with the remainder traveling on to the Little
Cottonwood plant.

As shown in Figure 8, the direct filtration treatment begins with the
addition of KMnO, for taste and odor control. It is followed by
coagulant addition at the rapid mix unit. The major difference from the
conventional treatment plant at Little Cottonwood is elimination of the
sedimentation basins. After flocculation the water travels directly to
dual media filters, 20 inches of anthracite coal and 10 inches of sand
supported on an 18 inch gravel underdrain.

The primary coagulant used at the Utah Valley plant is alum with
cationic polymers added as coagulant aids during the high turbidity
season. When necessary, the pH is controlled by the addition of caustic
soda. Disinfection is accomplished by post-chlorination after filtration
and just prior to discharge of the water into the reservoir and distribu-
tion system. '

Data for Analysis

The Utah Valley Purification Plant was placed online in the spring
of 1979, and the Little Cottomwood Treatment Plant has been operated
for the past 23 years. To allow a one-year period for correcting
initial operating difficulties at the Utah Valley plant, the water
quality data prior to August 1980 were not used in comparing the two
treatment facilities. Thus, data log sheets from August 1, 1980,
through August 31, 1983, were obtained for both the Utah Valley and
Little Cottonwood Treatment Plants. Four representative data sheets are
in Appendix A.

The parameters chosen for comparisons were total daily flow, raw
water turbidity, effluent turbidity, effluent chlorine residual, raw
water pH, effluent pH, finished water temperature, and alum and KMnOy
dosing concentrations. These were available from the sample data sheets
on a daily basis for a total of 1055 days of data for the Little Cotton-
wood plant and 1044 days for the Utah Valley Plant (periodically data
were missing from the log sheets).

Data were entered into computer storage for each parameter aforemen-
tioned for each day between August 1, 1980 and August 31, 1983 for both
locations. Listings of the data were checked for any discrepancy from
the original log sheets. Following entry, the data from Little Cotton-
wood were matched with those from the Utah Valley Treatment Plant on a
day-to-day basis. At this time, any difference in the units for a
parameter between the two treatment plants were corrected (e.g.,

23



Little Cottonwood Creek
and Deer Creek Reservoir
influents

Aeration Basins ﬂ

Potassium
Permanganate
addition

Chemical
addition

! 1

Rapid mix

FLOCCULATION
BASINS
(10)

SEDIMENTATION
BASINS
(10)

. Chlorine .
addition

RAPID
SAND
FILTERS
(20)

- =

DISTRIBUTION

CLEAR
WELL

Figure 7. Schematic of processes for the Little Cottonwood Metropolitan
water treatment plant.

24



*jueTd JjuswWiEaI] 191BM A9TTEBA UYBIN) 2yl 103J sassoooad jJo IT3BWLYDS °g IIndT4g

[19M 1D3(D

-|'|'

uo1$nqIusIg

UOIHIPPD BULIOIYD

(8)
191114 DIPA [ong

()
SuISDg Uuo14D|N220| 4

xiN pidoy

UoIIPPD {DI1WAYD

ﬁ

uoiippo Poupw

25



temperatures were converted °C, total flows to mgd, etc.). The matching
procedure also involved the elimination of any day that had missing data
from either treatment plant for any one of the parameters under investi-
gation. This procedure gave 509 days of matched data. Days missing in
the matched data set appeared random. Adjustments to the Little Cotton-
wood data were necessary because of the two different source waters.
The total flow was taken as the sum of the Deer (Creek water and the the
Little Cottonwood Creek water treated at the plant. A weighted average
was used in estimating the raw water turbidity and pH because the waters
from the two sources are mixed prior to treatment.

Using the matched set of data several different statistical methods
were tried for some type of correlation between the two treatment
plants. The statistical methods included a listing of the mean, standard
deviation, maximum, and minimum for each designated parameter and each
treatment plant. Finally the matched data sets were examined by the
t-test (based on sample size and standard deviation) for significant
differences of the parameters

Review of these comparative statistics suggested that the large
sample size created an abnormally high variance among the two locations
when the mean values showed little descrepancy. The sample size was
thus segmented into smaller groups such that a "practical" statistical
comparison could be achieved.

In order to examine the differences of the year, the data were
grouped into four seasons, with winter including November, December, and
January, spring including February, March, and April, summer including
May, June, and July, and fall including August, September, and October.
The months placed in each season were selected from the sequential plots
for raw water turbidity where a cyclic pattern was seen.

The total, rather than just the matched data were used for the
seasonal comparisons. This was accomplished by including any measured
parameter for days that had been eliminated because one or more paramet-
ers were missing. A package statistical program (Minitab) from Penn
State University was used to determine the seasonal means, standard
deviations, and sample sizes for each parameter and location.

The seasonal data were examined for significant difference by a
randomized block design analysis of variance based on an F-distribution.
The F-distribution is used to compare two directions of variatiom (Ott
1977, Huntsberger and Billingsley 1977, Middlebrooks 1982). In the
data, there were possible variations in location (e.g., Little Cottonwood
vs. Utah Valley) and in season. An F-ratio, which is the mean square of
the variation in the data associated with location (or season) divided
by the mean square of the total variation in the data, is used as the
reference to indicate significance.

26



Results

The statistics computed from the 509 days of matched data are shown
in Table 1 (UVWPP) and Table 2.(LCMWIP). Plots of all the available
seasonal data for August 1, 1980 thru August 30, 1983 for the Little
Cottonwood and the Utah Valley Treatment Plant are shown in Figures
through Figure 14. The results of the randomized block design analysis
of variance differences among the means of the parameters for each
location and each season are presented in Table 5. The F-ratio values
and raw data for their determination are presented in Appendix B. Table
6 presents the mean seasonal turbidities for both treatment plants.

Discussion

The first parameter to consider in comparing the conventional
treatment plant and the direct filtration plant is finished water
turbidity. According to the literature reviewed, finished water turbid-
ity has typically been the main criterion for evaluating the quality of
water for operating and pilot~scale direct filtration plants. As seen
from Tables 3 and 4, the mean finished water turbidity for both the Utah
Valley Water Purification Plant and the Little Cottonwood Metropolitan
Treatment plant is well below the EPA Primary Drinking Water Regulation
of a maximum contaminant level of 1 TU.

A t-distribution test (Ott, 1977 and Huntsburger and Billingsley,
1977) was conducted to examine the significance of any difference in the